AANI—F—F Y I
HfTERBAE

HEKS

AT FIIA T EFAEEIREE L TS E S0,
ERERBAE & I CRA T BIEEZEITHE o T &L,

ARE(FERAT (SR -

CERARTICRY BHEA<EE0,

BEAE o RIFE, RTIREL TS,

ABGIE, TREISRY EROART T RIEETY
AN—HEEFBFOERFARLDHZEICIE, BONERVLEIFORTEEIZ TEER S 2L,

[ LT & | EERA ALY —F—F v b
F ® | BEEERAG

3 — K No | 15004-AFO011

e Bl E M & | E04261-F43142-00
BigZEMHEE ME | G1950J-CD

A — # — E & | SUBARU WRX STI (CBA-VAB)
Ty o U EK| B0

3 =X | 2014/2~2019/5 4FHA~ER

fis %

s MIEDAT ST EDHANAIETT, Xk A~CH!
o FIBmDIUTUAALILEDLL Yy MLAELTLEEL,

o TUDUAAILT A INAEA—KBDIRIZIL, HKS AAILT 4 LEZ—

LET,

s JAY NIS—

- Ay bkwy FA—FK
- 7OV NTF U —HN—

- 70y kN\N—OF TS5y b
- I+ 95T Hh/\—H
- I4 45> 7 RH (&g A~C &)

o SEEUTITHERE 6 B5fE

Z‘%Ix

)Ry H—

TYPE 1(52009-AK005) Z#£2%

TEEOMESHROMIABEIZIEY FT,

- 700 MUIIS—IRIVF—TFT TY—/\—
- R—2TSy b

- SUIA—HRRARID
CIT7VV)—F——R

- JAY MM T HN—(FHA~CE)
s IFXY—RIYZFR—ILFE—FH/I—

MESEROERIL. 2019 F11 AREDILDTY,

2019 £ 6 ALIRFIZ B SN -ERA~DEAIZ DV TIEEREEES L < [EHR—

P2 —ICBBLEDE CESLY,

RETDEDE%
22ETNo. B ft B EHZEEARNRE
3-3.02 2019/6 #hR
3-3.03 2019/11 MIEE ST e RIEN




Ty MR/A AT

-1 - 15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT



EBS

[T ARE - B T DN T R LD R oo 2
A i AL 5 G 3
1. J—TILIN—"JDEITE L e eeeenrremmenmtii 5
2. =TI DFEEN = ST -+ e eenreemreeree et 7
3. 2 IS DERT T e veveeeeeeeeeteee ettt ettt 14
4. ) —TILIS—YDEUTIFTE L UIBENREEE -+ vvvvrerrrnrrerreeii i 19

ETE |

CDEIE, HKS AT —F—F vy bZBBREVLIFWNVEZEEILIZHYNES ZENET,
AEGFEREITTERWNVEE, BEEEREDICRIES B A-OICKEEZRHHACTZELY,

BHHE T RIIAZICEREHINTLSIABESTY . B2ICHEALTLESLY,

AEFETFETHE ST A KB L ETHEEETLE TS,

ARE - HRIZOLT |

AEEFAREREREICETIT TV E, BEFCEZEDEROGIEZERAIZHILT B0, SFoTLVEE
FUEEEBEERLTVET,

A GIEHEERIRTT . ARNDERIIITHEHENTLIEEL,

BEFRNIE=EN., AUGRMHBRENT., BEALEIEICEYZFEEEC OV THTET—IEEFEZEN
MaFET,

AHRIBAERNETIL O/ —IVEFBAORT T EEEIFAREINTOET,

AEL, FELCHRTEIELNHY FTTOTERERBEARZDESFE THERESLN,

AERIABRESD. ARDEOHFELLERTEZIEAHYET,

S

EEDEE

AETIE, FEDLSLREEMAL, BFHFADBIRLALETLTVET,

& S EEEREEREN. REXEEEEASBALBIEE

{ERERISEREN, HEEASBRIBEESNHE (AD)
A\ EE irmEorErEESnsEE
(EAMHEL I, SEAENARETHE S LIPS (IR SEROBIAR UHHE)

-2 - 15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT



IN—Y )Xk

HE

o W FHRA~CE | FmD~B s
1 FANH—5—a7 1

2 FANTAINE—TI2 k 1

3 oA —HRIL 1 M20 P1.5

4 oy 1 AS568-229

5 FTANI—5—T34 v k1 1

6 FTANIG—Z5—T37 v+ 2 1

7 TANIY—5—TZ7v k3 1

8 FTANI—5—TZ7 v+ 4 0

9 TANIY—5—TZ7v k5 0

10 JL—Ry P RT3y b 1

11 IF7EY 1 1

12 IF7HEI L2 1

13 IF7EI L3 1

14 I7EU K4 1

15 I7ZORD 1

16 I7EU K6 1

17 I7H)—F—H—RTL—k 1

18 A=A —IL 4

19 FTANY—F—1—R 1 1 45° -90° 540mm
20 FTANY—5—1K—R 2 1 45° -90° 650mm
21 INVFUTTL—b 1

22 T7AT7R)—T 1 500mm

23 )Ry b 11 Fii 3 &

24 TFILT—T 1

25 Hho5— 1 $20-10t=5

15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT




B W A A~C ﬁ% R D~E i
26 AR OF—F 4

27 R RIL M4 LS 21

28 ARIL M6 L15 16 14
29 AL M8 L15 1 0
30 AL~ M0 L20 2

31 w7avsFy b M 6

32 +v b M 15

33 I5CFy kM6 13

34 wL7av9Fy kN6 3 0
35 I50TF v 8 1 0
36 7522+ k MO 2

37 Ty M 36

38 Jvix M6 20 15
39 Ty N8 1 0
40 7w ix MO 2

41 R—RINV K #28 2

42 RA4Z5v7T ® 6 2
| s | 35 5 0
44 FILST—T 0 1
45 EfEBAE 1

46 niiErEAE 1

15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT




1. /J—=ILI—YOE5 L

ERZFRO BRI, Ny TVDIAFTRIFERIL TSN,
DT RIGERER UHUREAEIE L THEEEITHE T IEELY,

) Ny TYDIAFRIFFERZERNT

Q) 5782 24 YEFUT,

(3) @I')"’f >7_'_7 @7 FEH&%-;_O 1T I—I-—L'f-\ll ; /.--ﬁ ||I - he _,-:L:.iu-e/___ .
XOLBHEAT 5. AN o

@) Q79 )—F——REEHT,
XQIIBHERT %,

G) @7y b7 UE—hN—FEHT,
XQIIHBERT S,

6) @<y FA—FK RHZEFUIL., 74550 TASSY B&LUVE—
DT FIVS U T ASSY DEFRORY A —EUEET,
XADTHEFEAT S,

(M ®%v ri—F HORTGUEM BREN L. I+ T 50T
ASSY BLUE—2 LT FINF 0T ASSY DFEHIART 2—%
UL

8) AT 4 ILE—FFHT,

-5 - 15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT



Q) ®@DN—ASSY-5 T+ yxv—/ X)L RH, LH ZEWH T,
XOIFBFEAY 5.

(100 @78y bAIR—FBHT,
XQITBFERT 5,
NER D BLFD T A FININ—ZHASHEESNTVDERIE, N/ —FTLITHTRID LA —
éiﬁmﬁﬁkibbﬁxvmz*ﬁaéﬂ?o

(1) @78y bRuI—mi@®78aY b UT—9 hI—ZE5 T,
X@IHEFEAT %,
MY A~C B DH ©

(12) @78y b\IN—m Q@7+ 455 > FTHh/\— RH B9,
XOIIBERT 5,

(13) @782 b s—h 07+ 455 > 7 RH 28419,
XOITEFERT 5,
SAER A~C BIDH

-6 - 15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT



2. J—7ILIN\—YDFEE - T

A DPS
HE
No. e Fii Fi
A~CH | D~F
P10 | UL—Ry ORI vk 1 0
P | 755+ 1 1 0
P17 | 275 Y—F—4~—RFL—Ft 1
P21 | 1S F LS TL—b 1
P21 P11 P23 |~y R 8
P24 | IFLTF—T 1
P27 | B AL M4 L8 6
P28 | 7RJL I~ M6 L15 1 0
P31 | &Ly SHw + M 6
P24 P10 P17 P33 | IS52SHw kM6 1 0
P37 | 7w M4 6
P38 | 7w M6 1 0
P2 | 545y 7 th 2 0

M Y=y RISy bEFERLT, UL—Hhy
H RAERDAIEBIZFEEI L TS LN,
NEHR A~C EDH
P10: JL—RyHURITSHvy b x1
P28 : AJL L M6 L15 x1
‘P33 75T Fy M x1
-P38: Tyl M6 X1

2 o501 BROERARRY D ERDHETY
5,

NEWA~C B DH

JL—HRvo R

/%é//

_J P28-33-38

FIEARIL +

P10

30mm

15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT




@) R—rFEESL, m—2 T35y FEFBITT, ROMEISHRENTT .

/ Hih(+3

\ HIERIL F

@ 1. @) TESNLEQTT7 Y ) —F— 5 —AD LY 12— —RYFHERZHD & S (YUY S,
7 KA R
> IT7 VRN MU —EFERT B EEEETLEL,

SIS nI#

IR

G) 2 HTMILEQTT7H)—F—4—RIZZF7H)—F—H —RTL—rEREE L TIMIEICR—F T %17
L\, 4.5 DNREITH ) ——4—XIZHIT 5,

-P17: 79 Y)—F—4—RTL—F X1

P17

6) TF7H)—F— 5—RTL— rHSIFET 1 ILLEEHNT,

-8 - 15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT



(N FTFNT—TEZHOEEIZERM . 7O V)—F—5—RTL— &I T7H)—F—7—RIZEfHT5,
P24 : JFIT—T x1
P27 : A RAUARILEML L8 x6
-P31: /7Y FYy kM x6
“P37: vl M4 X6

P24

P27-31-37 %

® 1. AN TEYt LIz, @78 b 7= h\—ABIORRES EZ/H SEIY . ZROBAOZRAIT5,
NER A~C B DH
7 B4 R
> RNV MFUOA—FFERATHEERETVLSL,

y) 1| NIt

© 2 @THILE@®ZOY h T—Hh\—Z@D70 Y N —IZEUF 1T 5,
KEHA~C B DH

(10) @78 r7 U E—HN—ZEEDEE TS,

T RIN( R
> ITFYI—OR)L MU —FERTHEE

EETLBLN,

LIS [

) @455 T RH OERES AIY R — "
W71 75> A y) - I

Do
MEHA~C BDAH

HI% f

-9 - 15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT



(12 @7Ay k2y FH— K R ERIOKE CYES, LTS
7 K R

S ITY—ORNL N UE—ZEAT D EEEET
AYZ1ANR

(13) @< v KA— K RH OEIREHZTIYEY ., 3.5m D KYJLIZTRERF TRV F oI TL— R EBMtHT 5,
P21 RUF T TL—F x1
-P23: YRy kb x8
7 R4 R
< )Ry MIR A N B SET T,

P21
P23
AUJHR%
y) |-} hI#%
14) @782 b\ —DRTE D YRS,
KA A~C B DA
VA A% P
> IT7 V=N MU —EERT D EEEEITLEL,
A*SJ]H)I%
y) 1 | nI#%
- 10 - 15004-AF011

SUBARU WRX STI (VAB) OILCOOLER KIT



(15) RDLLEIZ p4. 5 D% 2 AFRBAIT. VA o h—nN—F
REZA Ty THTEET %,

P42 : A4Sy T x1

KERA~C EDH

P42

(16) @782 bN\UNR—Z7 4550 TDaxy 2 —EE
4.5 7% 2 &R 5,

KERA~C EDH

(1 @745 5>7 RHED7aY b S—IZBYHT5,

MEHA~C BDAH

(18) B4 Sy ThTIAFISoTDaxy2—%D7AY
R IS—IZEET B,

"PA2: 845y TR X1

KEHA~C BDAH

P42

_‘]1_

15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT




(19 @7+ 75> THh/\—RH ODEIDEEZEYIVERY ., @782 kS —IZBFT 5,
KERD~ETIE, ODBEREREER/HSHIY ., EXOBEAOERIT5,
7 KA R
> NIV MO F—EERAT D EERETVLESLY,

SN A

fro AmeC B MI® | emp~m

0) T7#Y b 1 ZEREICRATT L. BERAONRGT 23 A7 MA/—AT7 T35y MIRIT5,

P T7480 K1 x1 < - —
JAY kAUNR—AOTF7TITSHy b

XA A~C BIDH
P11
7uinT
(21) 24952 F R KU1 o h—RH OEHFEI N—FR R
Mmoo )y TEXUT—TEZET,
XEH A~C BIDH 5
I —
Ay
- 192 - 15004-AF011

SUBARU WRX STI (VAB) OILCOOLER KIT



(22) 7Y FNIIS—IRIILE—TF TV—/\—ORDALE ZYE S,
NERA~CEDH

YIS
)1 | I

(23) TXY—R T =Zh—IL K E— bAN—ZROEETH YT S,
A IAG

> OF—B—RT TS5/ ¥—O .
EyURy FEEERTE L Preh (T
R

et
L)

e+

- 13 - 15004-AFO11
SUBARU WRX STI (VAB) OILCOOLER KIT



3. v M\—YOEYTIT

IN—YY R+

1P
plc

P1

I
|

]

P5

2

P43

P13

P12

Eig&\ P14

P15

5
No. R % | FR
A~CE! | D~%!
Pl | M9 —5—a7 1
P2 | AANTALE—TIU L 1
P3 | EvB—ILE 1
Pz 1
P5 | A4L9—5—T35 vk 1 1
P6 | AW9—5—T5%vhr2 1
PT | A4L9—5—T57 vt 3 1
P8 | #19—5—T34vr4 | 0 1
P9 | A49—5—T3%vr5 | 0 1
PI2 | I75H k2 1
PI3 | T754+ 3 1
PI4 | I75HH 4 1
PI5 | I7454+5 1
PI6 | T755+ 6 1
PI8 | a=hiLi—IL 4
P19 | AANI—F5—Hh—R 1 1
P20 | A ALY —F5—Hh—R 2 1
P2 | 274F7RY=T 1
P25 | h5— 1 0
P26 | RIRVOT—T 4
P27 | REARIL+ M4 L8 15
P28 | 7RJL k M6 L15 16 | 14
P29 | )L N8 L15 1 0
P30 | 7ARJL k MI0 L20 2
P2 | vk M 15
P33 | I5VCF vk N6 12 | 13
P | wTOvsFy N6 | 3 0
PB | I5VCF vk M8 1 0
P36 | Z5>TFy kMO 2
P37 | Tyt W4 30
P38 | Twir M6 19 | 15
P9 | Twir M8 1 0
P40 | T MIO 2
P4l | R—R/SU K #28 2
P2 | 845y T 1] 2
P3| AAILTAILE— 1
Pi4 | 73T—T 0 | 1

XXy FAN—Y (VY —5—a7  "—RH) [ BEMFOEYDREADNGZN EEFHEEL TSN,

_‘]4_

15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT




() 759 I oRETAILERD L. FAMINI—F—aAFEITEY CEAANI—5—TZ7 v FEHIITS,

‘Pl AANH—F5—aF x1 “P16: T75U K6 xI1
PS:AANY—5—TS7 v k1 x1 P27 RFZUARILEMA L8 x15
P6: AAMNY—5—TS7 v b2 x1 P28 : AL M6 L15  x11
PT:FANO—5—T547v 3 x1 “P32:Fvy bk M x15

P12: ZF7HU k2 x1 P33 7S Fy LM x11
‘P13: T74U 3 X1 “P37: 7w M x30

‘P14 75U+ 4 x1 “P38: Ty M6 x12

PI5: 759 K5 x1 P44 FLETF—T x1

KP4 T IV T—TIIERA~C B TIEA LA,

VA% P
< RPDXPI8 Ty v M6 (LP12 TF7HH F 2&E P16 TF7HY F6DREICAR—Y—¢ L THEAMERT S
> FANHG—5—T S5y MERERDO LT, ElIZET T 2RI A DT 5,

) P27-32:37(x2)
st-ss-ﬁ

P1 | P38
P15
{ P16
PU4TILETF—T
RGATER
KERD~ETHEA
PR
o / P14
l’/, /,,,
/ ¢r/
i' ""4'
-

P12 P13

_‘]5_

15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT



2) RETAILERSIL. TT7FY 1 EZERBICTERM TS, P30-36-40
MEWA~C BHDH
P30 : ARJL MO L20 %1 !\

P34 E)LTAYIFY R M X3
P36 : 752U+ y K MO x1
-P38: vl M6 X6

P40 : vl MO X1

P28-34-38(x2) [
|

Q) AANY—Z5—aF7H#ERIEUTF. AANI—F—aATEXANI—F5—T S5y bEXFEDT B,

MER A~C B DH
P25 AS5— xI1 P : TSV R M x1
«P28 : ARJL M6 L15 X1 P36 : 7T Fy R MO x1
P29 : /RJL L M8 L15  x1 -P38: vy M6 x1
P30 : ARJL MO L20 x1 P39yl M8 x1
‘P33 75T Fy M6 x1 “PAO: Ty MO X1
7 B4 R

> BEFRDXPD AF—IEP6 AAINI—F5—T37y b | EERADEICAR—H—& LTHAMERT S

P42

P29-35-39 &

XP25-30-36-40 [

—= P28-33-38

@) ~NYESA Iy vDHR—REITEY + AIZEET 5,
KA A~C BIDH-
P42 245y T b x1

- 16 - 15004-AFO11
SUBARU WRX STI (VAB) OILCOOLER KIT



®) FAINY—F—aF7ZERIEFT. FAANI—F—AT EFAINI—5—T 37y FEFFEDHT B,
KERD~EDH

P8 AANY—5—TZ7 vk 4 x1
PO FANY—5—T37v kb x1
- P28 :
- P30 :
- P33 :
- P36 :
- P38 :
- P40 :

AILEM6 L5 x3
AJILEMO L20 %2
2500y kM6 x2
2500y kM0 x2
Tysy M6 x3
vyl MO x2

P30-36-40

| P30-36-40

—7 ﬁ
P28-38

| P28-33-38

P42

6) NYRSA LI YINYDHR—REITEY k AIZEET 5,
MEW D~FEDH
P42 A4Sy T h x1

(N N—RREFANY—5—TZ7v 1
[CEEY %o
"PA2: 34597 B x1

KER D~EDH

P42 (x 2) g

_‘]7_

15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT



8 @<v FA—F RH ZE®ICETT, T7HA K&
INOF T TL— rOBRBIZARY OT—TEH
15,

P26 : RIRVOF—T x4

Q) Z7AT7—RY—T% 2 ERIUHRL., 1)L
9 —5—k—RIZHHT 5,

P19 FANY—F—K—R 1 x1
P20 AANY—5—1Kh—R 2 XI
P22 D74 F7R)—=T x1

P26

=

P20

N
/

P22

P22
=

P19 (

10) OY VIV EDAAMINEEH L. AAILITAINE—II b F AN —F5—FR—REID LI —F5—

A7IRAF TS B

P2 AAMINTaILF—TOF X1
‘P3:ta2—RILE X1
VA NA% P

P4 01245 x1
P18: az=hHILP—)L x4

S AZANS—IWFFAING—F—FR—ADT 4 VT4 0 F ELZA D ORITHATHERT %,

> AZHL—ILOBFERA LY,

P20

P41

P19

P4

() FANY—F—FK—RER—R/\U F #28 THH S,

P41 . FR—R/NU K #28 X2

VA TA% P

& TR—RN\U R #28 [TFEHZ DIEEE L, EDMMHTELGIN &,

_‘]8_

15004-AF011

SUBARU WRX STI (VAB) OILCOOLER KIT



(12) R DOABEAER E S VEEFSDENC EZHEELT, 2242 - FAIW)—F—FK—R - 2 —HRIL b ER

fHOT o
U2 —HRIL MiEDEFF FILY - 45 N-m (4.6 kgf-m)

(A3) AAILT 4 LB —FBUTIT 5,

PA3 AT 4 ILE— X1

1) T AINEAND,

/éitv@—ﬂﬂbh

4. J—3ILIN—YDEYTITE K UIRENES

)

)

Q)

@)

(®)

(6)

)

®)

9)

F v b A—YEUTER ORI NN & 2HEET 5,
@78 kNR—FRt T3,

®H/IN—ASSY-S > T+ v v—/ X)L RH, LH ZEt1+5,

TATST MY BLUVE—2 2T FILS T ASSY @
SHary 3 —EmHT,

KEWA~C B DH
RAZ9TRTIFITIUT ASSY BLUPE—2 25

WS TASSY DERARY B— N—RRAEITHA K
IZEEYS %,

MR A~C BIDH
P42 A4Sy T h x2

P42

P42

@<y FH—FK RH-®< v FA— K LH ZEt+5,
Q@QxIT7H ) —F——XERTIT 5,
OTT74A 7= 59 FEBLIT5,

INYT YDA FRIGFEETT 5,

(10) T2 o ZIRE L THEA M LRI - THFENENC & EHEET 5.

) @78y b7 o F—h/\—FETIT5,

(12 5202 b2 A Y ZERTT 5,

X OEHFERR TR, BTIURERAZD TIHROMHERE] (TE> THEMERETE o T ZELY,

_‘]9_

15004-AF011
SUBARU WRX STI (VAB) OILCOOLER KIT




OIL COOLER KIT
INSTALLATION MANUAL

HK'S

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2 Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT OIL COOLER KIT

PART NUMBER 15004-AF011

APPLICATION SUBARU WRX STI(CBA-VAB)
ENGINE EJ20

YEAR 2014/2 —2019/5 Applied A-E

* Required Parts to install this kit:

® New Engine Oil 5.5 Litter
* When replacing the ail filter, use HKS Qil Filter Type 1 (52009-AK005).
* Modification of the following factory parts is required:
® Front bumper
Front cover under
Front mudguard RH
Front bumper lower bracket (only Applied A-C)
Front cover intake
Fog lamp cover RH
Front bumper energy absorber
Horn Bracket
Air Intake sponge
Air cleaner case
Exhaust manifold cover
Fog lamp RH(only Applied A-C)
* Required tool to install this kit:
X Riveter

 Standard time required to install this kit is approximately 6 hours.

REMARKS

S This application was confirmed by June, 2019.

REVISION OF MANUAL
Rev. Number Date Manual Number Details
3-3.02 2019/6 E04261-F43141-00 1% Edition
3-3.03 2019/11 E04261-F43142-00 2" Edition

Published in Nov, 2019 by HKS Cao., Ltd. (Unauthorized reproduction is strictly prohibited.)



Installation Image

-1- 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



| INDEX

NOTICE /ATTENTION / SAFETY PRECAUTIONS - :ceereeeereeetmeetumaerumeemunmeenaerenreennaeeeaeeennaaees 2

PARTS L ST  crrreerretitiiiiiiiiiiiiiiiiiiiaiiiiiiiiiiesiatiiotiisessssiiiiiiisiossiiiiiiiiessaiiiiotiiessstitiosisansssasinns 3

1. REMOVAL OF FACTORY PARTS: c+tttetttttttttiitiiiiiiiiiiiiiiiiiiiisiiisi i iss s as s 5

2. MODIFICATION OF FACTORY PARTS  ++e-tsrreeeetatrmttamitmtteaiiinrtesiannreesassnsneesaineseessnneees 7

3. INSTALLATION OF KIT PARTS -++-rreeeteeeetaasunmmmmmeaaaaaaaaaunnneertteessaaasnsnseeteeeeaasaasnnnnseeeeeasaans 14

4. REINSTALLATION OF FACTORY PARTS AND START CONFIRMATION ----eeeveeeviennninninns 19
| NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and
basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless these
assumptions are correct. Always have access to a factory service manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

| ATTENTION

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions
to avoid any possible damage and/or accidents.

@ This product is an automobile part. Do not use for any other purposes.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

@ This product was designed for installation on a specific factory vehicle.

@ The specifications of this product are subject to change without notice.

@ The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

ISAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

& WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
& CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, burnout, etc.)

-2- 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



PARTS LIST

NO. DESCRIPTION i REMARKS
Applied A-C Applied D-
1 Oil Cooler Core 1
2 Oil Filter Mount 1
3 Center Bolt 1 M20-P1.5
4 O-ring 1 I.D. 59.92mm AS568-229
5 Oilcooler Bracket 1 1
6 Oilcooler Bracket 2 1
7 Oilcooler Bracket 3 1
8 Oilcooler Bracket 4 0 1
9 Oilcooler Bracket 5 0 1
10 Relay Box Bracket 1 0
11 Air Duct 1 1 0
12 Air Duct 2 1
13 Air Duct 3 1
14 Air Duct 4 1
15 Air Duct 5 1
16 Air Duct 6 1
17 Air Cleaner Case Plate 1
18 Conical Seal 4
19 Oil Cooler Hose 1 1 45°-90° L=540mm
20 Oil Cooler Hose 2 1 45°-90°  L=650mm
21 Punching Plate 1
22 Fire Sleeve 1 500mm
23 Rivet 11 Spare:3
24 Butyl Tape 1
25 Spacer 1 0 ¢20-10t=5

15004-AF011

SUBARU WRX STI(VAB) Oilcooler Kit




QT

NO. DESCRIPTION REMARKS
Applied A-C | Applied D-
26 Sponge Tape 4
27 Button Bolt M4 L8 21
28 Hexagon Bolt M6-1.0 L=15 16 14
29 Hexagon Bolt M8-1.25 L=15 1 0
30 Hexagon Bolt M10-1.25 L=20 2
31 Lock nut M4 6
32 Nut M4 15
33 Flange Nut M6 13
34 Lock nut M6 3 0
35 Flange Nut M8 1 0
36 Flange Nut M10 2
37 Washer M4 36
38 Washer M6 20 15
39 Washer M8 1 0
40 Washer M10 2
41 Hose Band #28 2
42 Tie Wrap M 6 2
5| OiFfe : 52009 AK0OS HIKS Ol Fie
44 Aluminum tape 0 1
45 Installation Manual 1
46 Instruction Manual 1
-4- 15004-AF011

SUBARU WRX STI(VAB) Oilcooler Kit




1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Disconnect the negative cable from the battery.

(2) Remove front tire RH.

(3) Remove (Dair intake duct. e — - 3 T
_ _ S TRETA 3 | PO,
% Removed D will be reused later. L & | i1 {"ﬁ-

(4) Remove (2air cleaner case.
% Removed @ will be reused later.

(5) Remove (Qfront under cover.
3% Removed 3 will be reused later.

(6) Remove @mud guard RH,and separate the connector of fog
lamp RH and turn signal RH.
3% Removed @ will be reused later.

(7) Remove the part which is surrounded in a circle of the ®mud
guard LH,and separate the connector of the fog lamp LH and
the turn signal LH.

(8) Remove oil filter.

-5- 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



(9) Remove ®cover-assy-lamp washer nozzle RH and LH.
3% Removed® will be reused later.

(10) Remove @front bumper.

3% Removed? will be reused later.

¥ On Applied D models with installed front bumper camera, once bumper is lose, move bumper slightly and
disconnect the camera before completely removing the bumper.

Camera position | |

(11) Remove @front intake cover from @front bumper.
3% Removed® will be reused later.
3 Only Applied A-C

(12) Remove (@fog lamp cover RH from (Zfront bumper.
% Removed® will be reused later.

(13) Remove (0fog lamp RH from @front bumper.
3% Removed@) will be reused later.

3 Only Applied A-C

-6 - 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



2. MODIFICATION OF FACTORY PARTS

PARTS LIST
QT
No. Descriptions Applied | Applied
AC D-
P10 | Relay Box Bracket 1 0
P11 | AirDuct 1 1 0
P17 | Air Cleaner Case Plate 1
P21 | Punching Plate 1
P11 P23 | Rivet 8
P21 P24 | Butyl Tape 1
P27 | Button Bolt M4 L8 6
P28 | Hexagon Bolt M6-1.0 L=15 1 0
P31 | Lock Nut M4 6
P33 | Flange Nut M6 1 0
P24 P10 P17 P37 | Washer M4 6
P38 | Washer M6 1
P42 | Tie Wrap M 2

(1) Move the relay box shown in the diagram.
+ P10: Relay Box Bracket x 1
P28: Hexagon Bolt M6-1.0 L=15 x1
P33: Flange NutM6 x 1
P38: Washer M6 x 1

3 Only Applied A-C

(2) Cut off the portion of the air intake sponge along a line

shown in the diagram.

¢ Only Applied A-C

J‘ P28,33,38

' \ Factory bolt

30mm

15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit




(3) Remove horn shown in the diagram.
(4) Bend horn bracket, and reinstall horn as shown in the
diagram.

Bend

\Factory bolt

(5) Cut off the portion of (2air cleaner case along a dotted line as shown in the diagram.

NOTE

* |t is easy to work when | use the air saw and the belt sander.

Before Cut off

After

(6) Place an Air Cleaner Case Plate temporarily to an air
cleaner case and mark the hole position and open a
hole of ¢ 4.5 to an air cleaner case.

P17: Air Cleaner Case Platex 1

P17

(7) Remove protection films from air cleaner case plate.

15004-AF011

SUBARU WRX STI(VAB) Oilcooler Kit




(8) Set the butyl tape as shown in the diagram, and install the Air Cleaner Case Plate to the 2air cleaner case.

P24: Butyltape x 1

P27: Button Bolt M4 L8 x 6
P31: Lock nut M4 x 6

P37: Washer M4 x 6

@

P24

or

p273137

(9) Make a cooling air passage to the front air intake cover from the back.

% Only Applied A-C
NOTE
It is easy to work when use the belt sander.

Shave from
the back

Before

After

(10) Reinstall the front air intake cover to the front bumper.
¥ Only Applied A-C

(11) Cut off the portion of @front under cover along a line as
shown in the diagram.
NOTE
It is easy to work when use the
air saw and the belt sander.

(12) Modify the illustrated part of the fog lamp RH.

Cut off F

% Only Applied A-C

Before After

15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit




(13) Cut off the portion of @mud guard RH along a

line as shown in the diagram.

4—| Cut off

(14) Cut off the portion of @mud guard RH along a dotted line as shown in the diagram.
(15) Drill an installation hole in the mud guard RH and Punching Plate using a 3.5mm drill.
(16) Install the Punching Plate to the inner fender LH using the Rivets.

* P21: Punching Plate x 1
+ P23: Rivet x 8

Before

ﬁ! Cut off

After

P21

P23

(17) Cut off the portion of front bumper along a dotted line as shown in the diagram.

2 Only Applied A-C
NOTE

* |t is easy to work when use air saw and a belt sander.

Before

4 Cut off

After

-10 -

15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



(18) Open two places of holes of ¢ 4.5 ,and secure the wires
shown in the diagrams using the provided Tie Wrap M.

* P42: TiewrapM x 1

3 Only Applied A-C

Before After

(19) Open two places of holes of ¢ 4.5 .

3 Only Applied A-C

®4.5 Hole

(20) Reinstall the fog lamp RH to the front bumper.
¢ Only Applied A-C

(21) Secure the wires shown in the diagrams using the
provided Tie Wrap M.

*P42: TiewrapM x 1

¢ Only Applied A-C

P42

-11 -

15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit




(22) Cut off the portion of Q¥og lamp cover RH shown in the diagrams.

Before

After

Applied A-C Applied D-
(23) Reinstall @fog lamp cover RH to the (Zfront bumper.

(24) Place an air duct 1 temporarily to an air cleaner
case and mark the 3 holes position, and open 3
holes of ¢ 7 to an air cleaner case.

- P11:Airductl x 1

3 Only Applied A-C

P11

¢/

Front bumper lower bracket

(25) Remove the portion of clip and tape from the wire shown in
the diagram.

¢ Only Applied A-C
y App tape

Clip

-12- 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



(26) Cut off the portion of front bumper energy absorber shown in the diagrams.
P Only Applied A-C

Cut Off

Before After

(27) Bend the exhaust manifold heat cover shown in the diagrams.
NOTE
* |tis easy to work when use water

pump plyer and pin punch. Bend

Bend

-13 - 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



3. INSTALLATION OF KIT PARTS

PARTS LIST

E

P13

No.

Descriptions

QT

Applied
AC

Applied

P1

Oil Cooler Core

P2

Oil Filter Mount

P1

P3

Center Bolt

P14

P4

O-ring

P5

Oilcooler Bracket 1

P6

Oilcooler Bracket 2

P7

Oilcooler Bracket 3

RPlilRr|lRPr|R|IRPr|R|PR

P8

Oilcooler Bracket 4

P9

Oilcooler Bracket 5

P12

Air Duct 2

P13

Air Duct 3

P14

Air Duct 4

P15

Air Duct 5

P16

Air Duct 6

P18

Conical Seal

P19

Oil Cooler Hose 1

P20

Oil Cooler Hose 2

P22

Fire Sleeve

RPlRr|lRr|DdRP|IRPR|RP[RL|R

P25

Spacer

P26

Sponge Tape

P27

Button Bolt M4 L8

15

P28

Hexagon Bolt M6-1.0 L=15

16

14

P43

P29

Hexagon Bolt M8-1.25 L=15

P30

Hexagon Bolt M10-1.25 L=20

P32

Nut M4

15

P33

Flange Nut M6

12

13

P12

P34

Lock nut M6

P35

Flange Nut M8

P36

Flange Nut M10

P37

Washer M4

30

P15

P38

Washer M6

19

15

P39

Washer M8

P40

Washer M10

P41

Hose Band #28

P42

Tie Wrap M

P43

Qil Filter

P44

Aluminum tape

0

1

-14 -

15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit




* Check that there are no foreigh materials such as packing materials in the parts (oil cooler core, hose, etc.) in the kit.
(1) Make sure there is no scratch on kit parts. Remove foreign objects from parts.
(2) Remove protection films from Air Duct 1 to 6.

(3) Install the Core Bracket 1 and 2 and Air Duct 2 to 6 to the Oil Cooler Core.

- P1: Oil Cooler Core x 1

* P5: Qilcooler Bracket 1 x 1
- P6: Qilcooler Bracket 2 x 1
= P7: Qilcooler Bracket 3 x 1
* P12: AirDuct2x 1

» P13: Air Duct 3x 1

* P14: AirDuct4 x 1

+ P15: Air Duct5x 1

NOTE

* P16: AirDuct6x 1

+ P27: Button Bolt M4 L8 x 15

» P28: Hexagon Bolt M6-1.0 L=15 x 11

* P32: Nut M4 x 15

* P33: Flange Nut M6 x 11

+ P37: Washer M4 x 30

* P38: Washer M6 x 12

* P44: Aluminum tape x 1 (Use only Applied D-)

* Install the button bolt M4 inside the air duct.
e P38 washer M6 is sandwiched it between P12 air duct 2 and P16 air duct 6 as a spacer and uses it.
» Temporarily install the Oilcooler Bracket to the Oilcooler Core.

P6

P28.33,38]

P15

) P27,32,37(x2)

P

P7 P16

Close by P44
(Only Applied D-)

~
7
7 /PM
’
/’ z/
-’
P13
P12
15 - 15004-AF011

SUBARU WRX STI(VAB) Oilcooler Kit



(4) Install the Air Duct 1 to the vehicle.
» P28: Hexagon Bolt M6-1.0 L=15x 3
- P30: Hexagon Bolt M10-1.25 L=20 x 1 P30,36,40
 P34: Lock Nut M6 x 3
* P36: Flange Nut M10 x 1

» P38: Washer M6 x 6
* P40: Washer M10 x 1

P11
& Only Applied A-C
P28.34,3802)
(5) Temporarily install the Oilcooler Bracket to the vehicle.

* P25: Spacer x 1 * P35: Flange Nut M8 x 1
- P28: Hexagon Bolt M6-1.0 L=15x 1 * P36: Flange Nut M10 x 1
 P29: Hexagon Bolt M8-1.25 L=15x 1 * P38: Washer M6 x 1
- P30: Hexagon Bolt M10-1.25 L=20 x 1 * P39: Washer M8 x 1
» P33: Flange Nut M6 x 6 * P40: Washer M10 x 1

2 Only Applied A-C
NOTE
e XP25 Spacer is sandwiched it between P6 Qilcooler Bracket 1 and vehicle as a spacer and uses it.

P29,35,39

>Z<P25,L
P30,36,4OF

) P28,33,38

(6) Tighten the Qilcooler Bracket.
3 Only Applied A-C
(7) Secure the Hose of Head light washer to the Air Duct 4 using the provided Tie Wrap M.
* P42: Tie Wrap M x 1
3 Only Applied A-C
-16 - 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



(8) Temporarily install the Oilcooler Bracket to the vehicle.

= P8:Oilcooler Bracket 4 x 1 A P30,36,40
= P9:Qilcooler Bracket 5 x 1

- P28: Hexagon Bolt M6-1.0 L=15x 3

» P30: Hexagon Bolt M10-1.25 L=20 x 2
* P33: Flange Nut M6 x 2

» P36: Flange Nut M10 x 2

» P38: Washer M6 x 3

P8

/’E ) 28,38

/ P28,33,38

» P40: Washer M10 x 2
P30,36,40f

3 Only Applied D-

P42

P28,33,38 /

(9) Secure the Hose of Head light washer to the Air Duct 4 using the provided Tie Wrap M.

* P42: Tie Wrap M x 1
¥ Only Applied D-
(10) Secure the wire to the Oilcooler Bracket 1 using
provided Tie Wrap M.

* P42: Tie Wrap M x 2

% Only Applied D-

P42(x2)

-17 - 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit



(11) Install @Mud guard to the vehicle.
(12) Install Sponge Tape to the gap between Air Duct and Punching

Plate.

* P26: Sponge Tape x 4

(13) Cut the Fire Sleeve for bisection.

(14) Install Fire Sleeve to the QOilcooler Hose 1 and 2. P20

* P19: Oilcooler Hose 1 x 1
= P20: Oilcooler Hose 2 x 1
- P22: Fire Sleeve x 1

J‘ P22

P19

(15) Temporally Install the Qil Filter Mount and Oilcooler Hose to the engine and Oilcooler Core.

» P2: Oil Filter Mount x 1
- P3: Center Bolt x 1

NOTE

* P4: O-ring x 1
= P18: Conical Seal x 4

*  Apply a small amount of oil to the O-ring.

P41

P20

P4

P19

P41

(16) Bundle up two Qilcooler Hose using provided Hose Band #28.

* P41: Hose Band #28 x 2

NOTE

* Hose band #28 assumes it degree to bind together, and do not close it tightly too much.

-18 -

15004-AF011

SUBARU WRX STI(VAB) Oilcooler Kit




(17) Tighten the Oil Cooler Hose and Center Bolt.
Center Bolt Tightening Torque : 45N-m (4.6kgf-m)

NOTE
Confirm that there is not the contact of the circle part.

/Center Bolt

(18) Install Qil Filter to the Oil Filter Mount.
* P43: Oil Filter x 1
(19) Fill the engine oil.

4. REINSTALLATION OF FACTORY PARTS AND START CONFIRMATION

(1) Make sure the installed parts do not come in contact with any other parts of the vehicle.
(2) Reinstall @front bumper.

(3) Reinstall ®head light washer nozzle cover RH and LH.

(4) Reconnect the connector of turn signal lamp and fog
lamp.
3 Only Applied A-C

(5) Secure the wire of turn signal lamp and fog lamp using
the provided Tie Wrap M.

* P42: Tie Wrap M x 2 P42

3% Only Applied A-C
Y APRIE P42

(6) Reinstall mud @guard RH and GLH.

(7) Reinstall the@air cleaner case and (Dair intake duct.
(8) Reconnect the negative cable to the battery.

(9) Start the engine. Check to see if the oil is not leaking, and installed parts do not come in contact with any other parts
of the vehicle.

(10) Reinstall the@front under cover and the front tire RH.

% After the installation process is complete, check all items listed in the “Confirmation After Installation” section of
the instruction manual.

-19 - 15004-AF011
SUBARU WRX STI(VAB) Oilcooler Kit




	15004-AF011(E04261-F43142-00) 日
	15004-AF011(E04261-F43142-00) 英.pdf

